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Content Exz

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions before operating the Printer. Our teams will always be ready to render you
the best services. Please contact us via the phone number or e-mail address provided
at the end when you encounter any problem with the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the Storage card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.
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1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.
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Introduction &&®n

1 Nozzle Kit | BEkEMH

7 Remote Extruder | JEiHFH#N

8 Filament Detector | Brf&:MI

9 Filament Holder | %%

10 Storage Card Slot | #fi-£-RiE

11 Power Cable Connection | BiRE&FF %
12 Voltage switching switch | EBEYHRIZEIFF X

13 X Axis Motor | X4hea#]

14 7 Axis Limit Switch | Z3hPRAIFF %

15 Y Axis Motor | Yi#iEB#]

16 Y Axis Limit Switch | YHhPR{IFF %

17 Printhead transfer PCB board | Bi3k#$2PCB1R

2 Printing Platform | $TENE &
3 Bed Leveling Nut | A28
4 Front Door | #ii7]

5 LCD Screen | LCDETRRE

6

Corner Protector | 3 18 X Axis Limit Switch | X&hBR{IFF %



Parameters &&s%

Basic Parameters Ex&% %
M Ender-6

odel | E45
Printing Size | B AL R~F 250*250*400mm
Molding Tech | BA AR FDM
Nozzle Number | I3k 2 1
Slice Thickness | 1 H RZ 0.1mm-0.4mm
Nozzle Diameter | BB B & Standard 0.4mm | #7EC0.4mm
Precision | ¥TEN{GEE +0.1mm
Filament | ¥TED#4%L 1.75mm PLA
File Format | 15 S #1&50 STL/OBJ/AMF
Working Mode | fTENF =, Storage card offline | TFA&R AL
Slice Software | AJFAYIS T | Creality Slicer/Cura/Repetier-Host/Simplify3D
Power Supply | E1E B E Input| #IX:AC115/230V 50/60Hz Output|4iit:DC 24V
Total Power | BUEIHE 350W
Bed Temp | VAR BE <100°C
Nozzle Temp | il S = @A <260°C
Resume Print | BrEB 44T Yes | 25F
Filament Detector | #rkH&i Yes | 255
language Selection | LR English | A3z
Operating System | EBBRIR{ERSE | Windows XP/7/8/10 MAC/Linux
Printing Speed | ¥TEMRE Normal|IEE® 9 120-150mm/s




Parts List S&iEs

€ Top Components x 1 © BaseFrame x1 © rrinting Platform x 1 O ToolBox x1 © rilament x1
TREBLELF JEEEE EIE S IA8 Fett

© rrontDoor x1 @ Leftseal x1 © rightSeal x1 © Rearseal x 1 @ Profile x4
il EMER HMER [EEBEIR 2

©® @
S
®© 6
— =i
@ Z-Axis Components x 1 Blank Detection Kit x 1 @ Extruded structural x 1 @ Corner Protector x 8 Spool Holder x 1
ZiheR iy Sy opl k=t components PR Kz

BrmaA



25> Tool list TasE:

8 b
M5*25 Sems Screw X Spool & Nuts X 1
I @ M5*254A & 1844 @m B REEE g “lllo_.
, M4*16 cup head x 6 @ Diagonal Pliers X 1
@ screw s
M4* 16 Sk 85T -

- @ Storage Card & x 1 3 @ Spare Blueclip x 2
A Card Reader FRERLER

AR R

M4*10 Socket Countersunk X 8 Cable Ties x 1
{ @ Head Screws i

M4*10A7< Tk

M5*20 Sems Screw X6

M5*2048 & 1844 - — Filament Detector x 1 E— ey
Line
il opllE>4

M5*20 Hexagon Socket x 14
v Button Head Screws
M5*20/75 M PR K EL

@ Hex keys, Wrench x 1
& Screwdriver
IRFMIELT]

M5*454H 54322

0

M5*45 Sems Screw  x8 /

Pneumatic joint x 2

bk

Spade x 1
7]

Y Motor Wire x 1
YEEHZL

&Y
o0

—_— @

Socker Spanner X 1

EfERF

Nozzle Cleaner x 1
piikad

Nozzle x2
T

Power Adapter x 1
R

E Motor Wire x 1
ERL




Install Profile =g
Take out the bottom component, install four profiles, and install according to the position of the profile digital label and the direction of the arrow.
ERHRERAA M, TRIUREY, RBEMHFIREUENT RS DR,

When install profiles, please refer to the
marked number on the profiles to find the
related position and install them based on
the direction of arrow, then tighten the
screw from the bottom.

LREW, BIRREM EFOENETE, R8N
MU EME XA Mm%, REMRLE EHIA,

e Base Frame x 1
[EREE

@ Profile x 4

Sk

M5*45 Sems Screw x4
M5*4540 5122




Install Top Frame

LN

FHESR

kv
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M5*45 Sems Screw x4
M5*4540 &R 42

@ Top Components x 1
TRERLE 14

2]



Install the printing platform
RESTEIFA

.

@ M5*20 Sems Screw x6
M5*2040 5184

e Printing Platform x 1
HIENF B

ZiheA
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M5*25 Sems Screw x 8
M5*25¢R &R 22

|

Install the Z axis assembly
RRZ AL

&



Install Right Seal
LEANEMR

e Right Seal x 1
AlER

4

@ M5*20hexagon socket x 4
button head screws
M5* 2075 B ki 44




Installation Of Extruder, Material Detection, Material Rack
TEES AL, BT, RZe

@ Blank Detection Kit x 1
HRHS MBS

@ Extruded structural X 1
components

BriymAa L

L d
@ Spool Holder x 1

@ Spool & Nuts x 1
HERH SRS

@)’

@ M4*16 cup head screw
M4*16EIHE L IRET




7 Install Corner Protector
A

@ Corner Protector x 8
Eiad=

Notes: The corner protector has two different card positions. If it is not
suitable during installation, please replace with another installation.
RERR PAERMAE R, RENNFRE, EEMR S —HRE,




Cable Connection1 &&izs1
1 Connect X axis motor line 2 Connect hot bed heating line 3 Hot bed temperature sensing line
1 EiEXThEEALL 2 EEARINAL 3 ARERE

Follow the yellow label on the 6pin (4-wire) port to connect the X—axis motor cable  $£B86pin (44%) in L E @RI RIEXH B

Follow the yellow label on the 2pin (2-wire) port to connect the hotbed docking connector  $#2882pin (24) im0 LB @RS IRTOEER R IEE K
Connect the connector corresponding to the number of pins S R AI% K




Cable Connection2 ia&iss2

4 Connect the right nozzle transfer cable (wire) 5 Connect the breakout detection line, Y motor line, E motor line and other adapter plate lines

4 RAMBIER R (HIL) 5 IRETRIGINA. YL, ERNAFRRIRG

Please insert each connection line in the corresponding position according to the line label
BRAME T RS ERGIETEN LS

HEAT! “K=FANI

e

Filament Detector x 1
Line

g Sl oallEe4

—

Y Motor Wire x 1
YEBHL

—

@ E Motor Wire x

ERHLE
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e Power Adapter
22}

Rk

Cable Connection3 i&&ig43

6 Connect the Z-axis motor cable 7 Connect the power cable
6 EEZHEB L ERBIRE

Caution

@®Select the correct input voltage to match your local mains (115/230V)
@®Damage can occur if voltage is set incorrectly.

@ Connect the power cord and turn the power switch to 1 to turn it on.
& EMEEN REUTEREHZAEE (115/230V)
OMRABEIREFIEN, TRESEMBIL,

O ER IR SRR XK E 1R4EN T AL

Do not connect or disconnect the cables
when the machine is powered on.

Sila5ErRY, E7ERETTERE .




Install left side seal and rear seal
TREMTR., EIHBER

Left Seal x 1
FEMER

o Rear Seal x 1

[EEPEIR

L

@ M5*20 Hexagon Socket x 10
Button Head Screws
M5* 2075 F FE kiR




Install Front Door
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Front Door x 1
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M4*10 Socket x 8
Countersunk Head Screws

M4* 1075 f sk l;
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13 Bed Leveling #F¥a

Choose setting_leveling model— Aid— leveling,clicking number M/®@/@/@)/®)
R ESEEER AT, SFHF0/Q/0/@/®),

CREALITY

= ick numbers
Refuel

(1 ‘y»‘ assistin leveling...
m END) :
¢

Motor Control Language Printerinfo

CREALITY

CREALITY @




Move the nozzle the front/left leveling screw and adjust the platform height by turning the knob underneath (The
thickness of a piece of A4 paper).
TSR R F TR S £ 75 M. ITohig e}, T TTENT e BiEE — & L FRIFIEESIRTE, BIEEL990. 1mm (—KAAEREE)

=pch

RIRFETENE, REO, Wt FafEERES

The nozzle is too far away from the
platform, so the consumables can not
adhere to the platform.

IR T & AT, M TR MTET S Lo

IE|

)

Filament are extruded evenly, just sticking
on the platform.
FEMPBTHIYS, RIFWETE Lo

0

The nozzle is too close to the platform, and

the filament are not extruded enough, even
scraping the platform.

TS T A AL, MFTH AR, EEER T A,




Use a piece of A4 paper (standard printer paper) to assist with the adjustment, making sure that the nozzle lightly scratches the paper.
Complete the adjustment of the screw on all 4 corners.Repeat above steps 1-2 times if necessary.Keep adjusting until there is slight
resistance on the A4 paper from the nozzle.

BATRTLAFI B — SKAALREHBN BT, (IR SF RETEAALE £ = XITR ORSTRL N MA A _E VAR SRV T, RETAEE BRI HsIA4R AT aE R 2
Rk BRI ST,

e —

2 Lo © | —
: @ M ® leff 5 =

/o Sm—— — N =re— = [1°7 e

0.1Tmm

UL T, TN




16 Preheating

st

VAN

Method 1

CREALITY

é o

Settings

Method 2

CREALITY

Lo

Settings

Set temp CREALITY

— =5

Nozzletemp:

e

Hot-bed temp:

3D Printer Ready CREALITY

&l & =

Automatic Manual Cooling

3D Printer Ready CREALITY

& (&

Automatic Manual Cooling

Set temp. CREALITY

Nozzle preheat:

Nozzle temp:

Hotbed preheat:

Hot.bed temp:

FiEL

72

CREALITY

CREALITY

CREALITY

EERE  CREALITY

@1

Faign

CREALITY

CREALITY




-I 7 When you wait for the temperature to rise, hang the filament over the Filament Holder.
LRETRE LI, IBEMBEERZR L,

For smoother Load Filament , the end of the filament
should be placed as shown below.

AT IRFISTRER, B BIRIG AL E N A E AT .

e Filament x 1

7]

A

a

@ Diagonal Pliers x 1
gz




Load Filament 3

When the current temperature reaches the target temperature, connect the Teflon tube to the extruder, pass the consumables through
the material detection test, insert the extruder holes into the nozzle position, and wait for the consumables to flow out of the nozzles .
SHAPRERE BANRER, SRR ERNGFTHAE, KEMET MRS, AT VL EEREALE, FEFIREL B FEM R BNRRFEM
BEEHTM.

Tips: How to Replace the Filament?

1. Cutting filament near the Extruder and slowly feed new filament until they
are fed into the new filament.

2. Withdrawing the filament quickly and feeding the new faliment after nozzle
preheated and filament pushed a little forward.

Tips: SNfaI BiEFEM?

FE— FESERT G FEM BTk, IR EEEN, BEIFEMRENSHEN L.
BEZ TR, SRR — TG, QiR FEA, MR N




Start Printing
FHYATTED

i1 e pier setines Bpcsios Frutirons Kls

@ Add Printer

¥ Crealiab

Creality CR-10
Creality CR-10 Kini
Creality CR-100
Creality CR-105
Creality CR-105 Pro
Creality CR-1054
Creality CR-ADS5
Creality CR-20
Creality CR-20Pro
Creality CR-2020
Creality CR-304D/CR- 30405
Creality CR-4040
Creality CR-5
Creality CR-S080

O Creality CR-5080

Printer name | Creality Ender-g|

0000000000000

@ Add Printer

Machine Settings

Printer Settings
K {AidEh)
¥ {Depth)
Z{Height)

Build plate shape

e ———

Heated bed

G- code flavar

Start G-code

Frinthead Settings
Xmin
“min
Mma
max

Gantry Height.

Number of Extruders

End G-code

1201 X500, 00 ¥500.00 £100.0
1203 %500, 00 ¥500. 00 710, 00
PN PEAN NN RINAN i TR

691 ;Relative positiomine
Gl E-2 F2700 ;Retract a bit
G B2 7 9 FAMN Retract

| =
| == B | ’

SEE

3. Select language—Next—Select your machine—Next—Finish.

>> E‘@ >> Fs’ Load

##

el X
A S
AN I——

Creality Creality Slicer

Creality Slicer
© e

@ Cresity Sicer 42
T (1) P SRS RS REEE @

TELE

¥ ceaityencers.
Mamor ™ Creality3D HENH & E ATEIL RS
Creality CR10 "
8 c::\g CR-10 Mini ) XBE
1. Double click to install the software. | ZE# 4 N Vi B0 4.0pen Creality 3D slicer — Load (Read file) = Select
© Creslity CP-105 Pro . Bl
* Creality CR-1054 s H
2.Double click to open the software. | $TFF & N e e - file.
O Creality cR-20 _ R .
© Creality CR-20 Pres B Jr— FTF OB =4 B B E— Load GRENC ) =Rt
O Creality CR-2020 b FE=
Creality CR-3040/CR- 3040
8 c::\g CR-4040 G-tode idf HEHEE
8 522113 gg:gnsn Fr# G-code 4% G-code
% M201 X500 00 Y500, 00 Z100.0 91 ;Relative positionning
LR | CroatyEnderd | | 1ED2 50000 50 00 10,00 | 1 32 BT huiast o ¢

¥
i =

DT

Lo

swau

3ORERFIE S > Next > EXI R B —>Next—>Finish, SEHILE.



20 Start Printing
FHATTED

CREALITY Print CREALITY @

Selected file

Start p-

6.Insert the storage card— Print

— Select the file to be printed.
BANFEER—-> R EITEE G~

5.Generate G-code, and save the gcode file to storage card.

48 G KB REFREFER SR ETEN S
File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer
characters or other special symbols to the slicing software manual in the memory card!

XHRBFAAUT FEHRTF, FREAXFHEMIFHAT S BERR RAHERREIFE, B REERAT AR A T




Circuit Wiring

Card To Interface
FiEREED

Extruder Motor

YN
%%?Kéﬂé X axis motor Y axis motor Z axis motor
FreEn

XHEBAIED YHIEBAIED ZERED

N

ng
\;, -‘
.

Power Input
BIREAL

Micro USB Port
Micro USB#O

Firmware Burning Port
EfFERO

Display interface
BrRREN

BL-Touch Reserved Port
BL-Touchfi&E#0

v \ v \ .
- - - — Nozzle thermistor
Normal fan Hot Bed Nozzle Material || X limit Y limit Z limit 0% SL A
BN AR Mk detection || switch switch switch o

BRRHEN || XEAPRAL || YEAPRAL || ZEHPRAL

3 s 5 Bed thermistor
FX FX FX -
FARFRABIEIE




Trouble-shooting




IiEkE RS E HREH
1. EEURE
5 2, BRALUE —
3. FHRUR
Eﬁﬁ*” 1. THBRERARSTIETHR
1. BRI EF BTN

2. EREEHRHERRE

1, EEAHE
2. AglRERE
1. EiEHR
2. MEHRERE
A 1. EEERE R AR
y EMEHRR
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= I e }——I 1. EEh
o BERR - ik
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| 1 EFR
| PR 2. BERSERE

AT
BRER

HZ2TED RERBA

HO

TR R T

r r rr ¢ [ 1 [ [ T

B EIRhEE
1. ERFERERIE
2. ERFEH
1. EERE
2. REgHiERE




Due to the differences between different machine models, the physical objects and the final images can differThe
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

RESHRNEARE, LS EFTERERES, BUETMAE, SELBERIRHIB=SRERASME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan,Tongsheng Community,
Dalang,Longhua District,Shenzhen,China,518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E-mail: info@creality.com cs@creality.com

AT IR = LR IZBRLE

YT AER ACRE BRI XS T EE=41201. 112
ANEIMIE . www.cxsw3d.com

RS H 4 400 6133 882

0755-8523 4565




